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CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

J w í a  

OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFY THAT THE PRODUCT USTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDMG TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN IN ONE OR MORE OF THE 

FOLWWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑADO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICI6N.) 

AP1598 - VALVE INSPECTION AND TESTMG API 6D - PlPELlNE VALVES -CATE, PLUG. BALL AND CHECK 
API 599 - MmALPLUG VALVES - FLANGED, THREADED AND WELDING AP1600 - STEELGATE YALVES, FLANGED AND W E W N G  ENDS 
ANSl B16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FIlTINGS, SOCKET - WELDMG AND THREADED 
ANSI Bl6-34 - VALVES - FLANGED, THREADED AND WELDING ENDS AP1602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AROllA08MAB830000M f 
SHELL 1 ?&% 1 SIDE (LAW)~ 

1 z 
450 N  A  315 N A  

N A  N A  
/ 

(CMigo) 211 Fig. 5341 F UT WCB, API TRIM No.8 830000 D e s c r i ~ t i o n  
Descripción CAST STEEL S W G  CHECK VALVE 1% CLASS 

( V A L W L A  RETENCI~N TIPO COLUMPIO DE ACERO FUNDIDO CLASE 150) 
VALVEWITH LOW EMISSION CONTROL (SO PPM'S M*n) (YALVULA SUMINISTRADACON CONTROL DE BAJAS 
EMIS~ONES FUGITNAS (M PPM'S m) ) 

PRESSURE TEST 
 PRUEBA^ DE PRESION) 

H Y D R O S T A T I C  (S I )  
(HIDROSTATICA) 

P N E U M A T I C  ( S I )  
\ 

nlEuMAnC*) 

C MECHANICAL TESTS MECANIC*S) 

TENS YIELD ELG RED BHN 

KPSl KPSl % % 
C V N ~  IST 2ND 3RD AVG 

78.01 50.02 32 47 152 

87.43 49.44 25 45 155 

108.60 73.51 33 46 294 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT No. M+&T$$iL 
IPARTE) (COLADA) 

BODY WH31941 ASTMA-2loNCB 
CUERPO 

COVER WH31781 ASTMA.216lWCB 
TAPA 
WEDGE WH82022 ASTMA-217lCAIS 

OISCO 

C M n  P S Si N i  Cr M o  V CU C b  
0.199 0.860 0.025 0.016 0.362 0.038 0.054 0.021 0.039 0.001 

Noml'iraied to Momlirado a) 920 Temwr to (Temple a) 650 Cooled in a k  (Encado en ah.)  
0.190 0.880 0.022 0.013 0.438 0.032 0.042 0.011 0.028 0.001 

N o 6 t e d  lo MomUzado a) 920 T-r lo (Temole a) 650 Cwled in 8% (Ediiado en aire.) 
0.117 0.700 0.026 0.008 0.540 0.082 13.250 0.017 0.019 0.038 

Normalizado a Womializated lo) 970 Tem~le a (Te-r 10) 630 Enhiado en aM. (Cooled in i r . )  


